
27

540200942  Custom Kit for  iZ

Replacement Parts

FRONT WEIGHT BAR

Parts List
540200932 Front Weight Bar .................. 1
540200934 Clamp Plates ........................ 2
540092731 Holddown Bar ....................... 1
540099065 3/8” Nylon Lock Nuts............. 4
540990591 3/8” x 4-1/2” Hex Bolts .......... 4
540000415 3/8” Flat Washer ................... 8
540099616 #11 Cotter Pin ....................... 2
540099668 3/8” x 1” Clevis Pin................ 2

Holddown Bar

Front Weight Bar

Front Weight

Clamp Plate

HITCH

Parts List
540200809 Hitch .................................... 1
540099020 3/8” x 1-1/4” Hex Bolts ......... 2
540000415 3/8” Flat Washers ................ 4
540099065 3/8” Nylon Lock Nuts ............ 2
540099031 1/2” x 1-1/4” Hex Bolts ......... 4
540000427 1/2” Flat Washers ................ 8
540093082 1/2” Nylon Lock Nuts ............ 4

Hitch


	Repair Parts
	Main Assembly
	Top/ Frame Assy.
	Top Assembly
	Vacuum Assy.
	Spindle Drive Kits
	Accessories - Aux. Engine
	Deck Boot
	Mini Custom Kit
	Hitch
	Front Weight Bar

	Gen II Custom Kit
	Hitch
	Front Weight Bar

	Gen I Custom Kit
	Hitch
	Front Weight Bar

	iZ Custom Kit
	Hitch
	Front Weight Bar

	Spindle Drive Fan Assy.
	Parts List





